
• 
• 

Ô  
sue  GUIDANCE MANUAL FOR 

Sewage  Treatment PlâiFit 
PRO,CESS AUDITS 

'annual. 

• , 

a a 

• 

• 
• 

•  
- -- 

- 

.m■ 

« 	e°.°  • • 	p 0,  a er 	• • I  • " 	.3 

• -e— 
die 

- 	 /Mae 	 ■Boeele- 
11/ 

11. 
111 
a 

ronment and Energy 

TD 
526 
G8413 
c. 2 

lei  
tario •••■••■110. 

eonetafflete GREAT LAKES 2000 
CLEANUP FUND 	- 

FONDS D'ASSAINISSEMENT 
DES GRANDS LACS 2000 

iiNII‘P Water Environment 
Association of 

Ontario diè, 
*Poe.. ce..eA *we al 



• 

Digital Printing Services/ 
Uncoated Mechanical Minting Paper 

Library and Archives Canada Cataloguing in Publication 

Guidance Manual for Sewage Treatment Plant Process Audits. 

Issued also in French under title: Guide relatif aux vérifications des procédés des usines de traitement des 
[...]
GUIDANCE MANUAL FOR SEVVAGE TREATMENT PLANT PROCESS AUDITS 

5-22 



Aeration System 
Analysis 

Historical Review & 
Offline Sampling 

Digester Tracer 
Studies 

Flows, DO & MLSS 

Aeration Efficiency 
Values 

Flows& Solids i Flows & RAS 

Unit Process 

Stress Testing 

Flows, DO 
MLSS & ESS Plow Metering 

Assessment 
Flows 
—Pm 

Dye & Solids Profile I Flows & Solids 

Flow Accuracy 
& Flow Splits 

Flows, Sludge Blanket 
Solids & DO 

Clarifier Dye 
Testing 

Analysis of Sludge 
Recycle Streams 

Process & Hydraulic 
Modelling 

Removal Efficiencies & Loadings 

CHAPTER 5 

Figure 5-7 
Potential Interconnection Between Online Monitoring and Other Audit Technologies 

aerator operation effected the DO concentration measured at the surface of the tank as shown in 
Figure 5-9a. The DO concentration measured at the surface increased by approximately 100 percent 
under high speed operation, compared to the DO concentration measured at approximately mid-depth 
which was approximately constant under both high speed and low speed operation. On slow speed 
operation, the DO concentrations measured on the surface and at mid-depth were approximately 
equivalent, indicating that the tank was well-mixed. The impact of two-speed operation on the MLSS 
concentration was also observed (Figure 5-9b). 

Influent/effluent flow monitoring will provide a graphical representation of the typical dry weather 
flow variation. As shown in Figure 5-10a, flow to the Seaway WPCP (CH2M HILL, February, 1992) 
generally increases through the morning hours. The typical dry weather flow variation provides a 
basis for comparison when identifying the possible impact of infiltration/inflow on plant operating 
conditions. At the Seaway WPCP, flows quickly increased up to three times the typical dry weather 
flow in response to a significant rainfall event (Figure 5-10b). A diurnal flow variation with an elevated 
minimum flow (i.e. as typically observed during early morning hours) may be an indication of a 
continuous industrial discharge. 

GUIDANCE MANUAL FOR SEWAGE TREATMENT PLANT PROCESS AUDITS 

5-23 



Surface Probe Mid-Depth Probe 

10 

8 

-e) 
c 6  o 
-L6  

o 
o o 
c 4 

0 o 
2 

-------------------- 

0 
1203 AM 	0402 AM 	08:10 AM 	12:18 AM 	0427 PM 	08:25 PM 

01:58 AM 	06:06 AM 	10:14 AM 	02:23 PM 	08:31 P0 	10:38 P0 
Time (h) 

-- 	, 	 ....t 

D
O

 Co
nc

en
tra

t io
n  (

mg
/L}

  

0 
1203 AM 	04:02 AM 	08:10 AM 	12:18 AM 	0427 PM 	0835 PM 

01:58 AM 	06:06 AM 	10:14 AM 	02:23 PM 	06:31 P0 	10:38 PM 
Time (h) 

CHAPTER 5 

Table 5-8a 
Online DO Concentration Time Plot for 

Plant No. 3 for June 16, 1992 (St. Thomas WPCP) 

Table 5-8b 
Online DO Concentration Time Plot for 

Plant No. 4 for June 16, 1992 (St. Thomas WPCP) 

GUIDANCE MANUAL FOR SEWAGE TREATMENT PLANT PROCESS AUDITS 

5-24 



HiGH SPEED 	 LEGEND 

;  / 	- - - - - -SURFACE PROBE 
	  PROBE APPROX. 

• II 	

PAID-DEPTH 

LOW 
SPEED 

4.5 H 

4 

3.5 -I lerell 

0.5 H 

o 

3 

2.5 

2 

1.5 

DO
  C

O
NC

EN
TR

AT
IO

N
 (m

g
/L

)  

04:48 00 00 

8-1 

7 

CO
N

CE
N

TR
AT

IO
N

 (1
0

0
0

 m
g /

0
 

6H 

5 '4  

4 H 

3 H 

2 H 

HIGH SPEED 

II 
 I 

I 	à 

CHAPTER 5 

09:36 

TIME (h) 
14:24 

Table 5-9a 
Effect of Two-Speed Aerator Operation on Surface and Mid-Depth DO Concentation 

(Corbett Creek WPCP) 

10 

9H 

o 
14 24 

, 

, 

.„ 

LOW SPEED 1 I 1 	 1 I 1 I 

19:12 	 00:00 	 04:48 	 09:36 

TIME (h) 

Table 5-9b 
Effect of Two-Speed Aerator Operation on MLSS Concentation 

at Bottom of Aeration Tank (Corbett Creek WPCP) 

GUIDANCE MANUAL FOR SEWAGE TREATMENT PLANT PROCESS AUDITS 

5-25 



Fl
ow

  (X
10

00
 m

3/
da

y)
  

04:48 	09:36 	14:24 

Time (h) 

CHAPTER 5 

Figure 5-10a 
Typical Dry Weather Final Effluent Flow 

May 28, 1990 (Seaway WPCP) 

Fl
ow

  (
X1

00
0  

m
3I

da
y)

  

36.3 

31.8 - 

27.2 - 

22.7 - 

18.2 - 

13.6 - 

9.1 -b14 	Àie 
4.5 - 

00 00 
1 1 	t 1 i r 	 f 

04:48 	09:36 	14:24 	19:12 

Time ill) 

Figure 5-10b 
Final Effluent — September 7, 1990 (Seaway WPCP) 

During Wet Weather Flow Event 

GUIDANCE MANUAL FOR SEVVAGE TREATNIENT PLANT PROCESS AUDITS 

00 00 

5-26 



CHAPTER 5 

•
a 

5.8.2 Data Summaries for Entire Monitoring Period 

1111 
Data summaries are prepared for the entire monitoring period, generally including daily average, a maximum and minimum values. This data may be presented as time trends for comparison with 
offline monitoring results or used for the calculation of key process parameters and process loading 

• rates. As a minimum requirement, average values for all online monitoring data and key process 
• parameters are usually summarized in tabular form. 

• A trend plot of the daily average, maximum and minimum values was prepared for the DO 

• concentration data obtained at the Woodward Avenue WPCP (CH2M HILL, January 1992). Low 
DO concentrations generally less than 2 mg/L were observed in the South Plant (Figure 5-11) lb 
from the beginning of the monitoring period to April 4, 1991 when the aerator submergence was 
increased to complete an aeration capacity assessment. The bar chart showing a difference between 
the daily minimum and maximum values of less than approximately 1 to 2 mg/L emphasizes the 

• consistency of the low DO concentrations measured before increasing the aerator submergence. 

• At the Oakville South East WPCP, average flow values recorded by the data acquisition system 

• and the plant integrator over the monitoring period for an existing venturi flume with ultrasonic flow 

• transmitter in Plant No. 2 corresponded closely (Canviro Consultants, 1987). However, a discrepancy 
of approximately 35 percent between the average flow values recorded by the data acquisition 
system and the plant integrator for the total plant flow as measured by a rectangular weir was 
observed. Since the total plant flow is directed to Plant No. 2, equivalent flow measurement by the 

ID 	 rectangular weir and the venturi flume was expected. The observed discrepancy between the two 
• flow measurements and the impact of the plant hydraulics on the effluent turbidity is shown in 
• Figure 5-12. In the tabular summary of the online monitoring data, the average plant flowrate as 

• measured in Plant No. 2 by the venturi flume was 12,318 m3/day, compared to an average total 

• plant flowrate of 8,080 m3/day measured by the rectangular weir. Extensive efforts during the process 

• audit did not resolve the rectangular weir flow discrepancy. 

5.8.3 Parameter Correlations 

Cause and effect relationships between parameters may be identified from the analysis of the 
• collected online monitoring data. Parameter correlations in the form of trend graphs are developed to 
• support such observations. Common parameter correlations are developed from the impact of diurnal 

• variations (i.e. flow or DO concentration) on effluent quality or the impact of specific operational 

• activities on plant performance. Further discussion with plant staff may be required to identify the 

•
cause of specific trends or correlations observed in the online monitoring data. 

IR 

a GUIDANCE MANUAL FOR SEWAGE TREATMENT PLANT PROCESS AUDITS 	  

•
5-27 



AVERAGE MINIMUM MAXIMUM 

- a) Trend Plot of Daily Average, Minimum 
and Maximum D'Os 

P 	1.•  

\ 

1 

r 

12 

-I 0 

0 
0 4  
CD 

10 

Fb) Difference Between Daily Maximum and Minimum DOs 
8 

INCREASED 
AERAIDR 
suereRGENCE 

6 

4 

2 

DI
F

F
 IN

 CO
NC

.  (
m

g/
L)  

CHAPTER 5 

eeeeeeee 	 c•s. tte 	rt; 	be te 	rt.; 	 .-ts  

	

fy 	(21 	5.,  ej.  C§5. 	C)..e  eeee 	eeeeee 
DATE (d) 

Figure 5-11 
South Plant Dissolved Oxygen Concentration 

Variations (Woodward Avenue WPCP) 

As an example, total plant flowrates and flow from Plant No.1 as measured by existing Parshall 
flumes at the Kitchener WPCP were monitored during a process audit (Stephenson et al., 1987). 
It was found that significant hydraulic disturbances were created by two automatically raked 
bar screens in the pretreatment system downstream of the total plant flume (Figure 5-13). 

GUIDANCE MANUAL FOR SEVVAGE TREATMENT PLANT PROCESS AUDITS 

5-28 



OARUILLE EFFLUENT FLOW NOU,  87, 1986 

TOTAL FLOW DIRECTED 
10 PLANT Ne2 (m3thr) 
(RECTANDULAR WEIR) 

99  

CHAPTER 5 

oexvILLE EFFLUENT TURBIDITY 	moq.  87, 1986 

Figure 5-12 
Variations in Plant Flow and Turbidity from OnLine Data 

(5:00 a.m. — 9:00 a.m., November 7, 1986) (Oakville South East WPCP) 

The alternate cleaning of the two screens caused a headloss imbalance which resulted in flow 
oscillations between the two treatment plants with a periodicity of approximately 60 minutes. 
Corrective action downstream of the screens eliminated the flow disturbances. 

GUIDANCE MANUAL FOR SEWAGE TF1EATMENT PLANT PROCESS AUDITS 

5-29 



4,000 

3,000 BAR SCREEN 
DISTURBANCES 

N 

CHAPTER 5 

5,000 
PLANT 1 FLOW TOTAL FLOW-PLANT 2 FLOW 

TOTAL FLOW PUMPING STATION 
DISTURBANCES 

1.000 
PLANT 2 

FLOW 

0 	1 1 	t  
0 	4 	8 	12 

TIME (h) 

•  1 	1 	It 	1.1 
16 	20 	24 

2.000 

FL
O

W
  (

m
3
/

h
} 

Figure 5-13 
Flow Variations to Kitchener WPCP Prior to 

Elimination of Bar Screen Disturbances 

5.9 	SELECTED CASE STUDIES 

Impact of Pump Cycle and Airflow Distribution Disturbances on Effluent Quality 

The Cambridge (Hespeler) Water Pollution Control Plant (WPCP) is a 9,300 m3/d Degremont Oxy-
Rapid (high rate) activated sludge plant which was exceeding it's effluent quality requirements at a 
flow averaging only 60 percent of the rated hydraulic capacity. Temporary online instrumentation 
including 6 aeration tank DO probes, 2 effluent turbidity probes, 2 aeration tank MLSS probes and 
existing influent/effluent flow instrumentation was monitored for a one month period as part of the 
project (Canviro Consultants Ltd., 1986) to evaluate the design and operating deficiencies. 

The impact of hydraulic surges on secondary clarifier performance was assessed using the online 
data acquisition system. The online data showed that hydraulic surges due to cycling of constant 
speed pumps in an upstream pump station reduced secondary clarifier performance (Figure 5-14). 
The pump station disturbances were observed to occur approximately once per hour, with the 15 to 
30 minute disturbance almost tripling the flow through the plant during this period (Stephenson et al., 
1987). In this case example, clarifier efficiency was improved significantly by retrofitting the pumps 
with variable speed drives to eliminate the hydraulic disturbances induced in the wet well. 

GUIDANCE MANUAL FOR SEVVAGE TREATMENT PLANT PROCESS AUDITS 

5-30 



800 30 

EFFLUENT 
(/_SOLIDS 

I; 

AT= 80s 

EAST TRAIN 	.1 

-125 

-1 20 ! 

— 45 

-NoL/Lvileletti 
— 10 

— 5 

I 

FFLUENT FLOW 400 1— 

EF
F

LU
EN

T  
SO

LI
D

S 

EFFLUENT ti  
i 

riÀ A.....Arti—S0 LID S 
V 	le 

.  ' 
ev 1, WEST TRAIN  

à 

	1 
30 

—415 

— 10 

5 

1 
1 	 25 1 	1 
1 t 	myte% 
trio Ito 	a, 

E
FF

L
U

EN
T  

SO
L

ID
S

 (m
q

/L
) 

t 

I  re  it t k 	r e t; 

INe 

—15 EFFLUENT FLOW AT= tiOs 

liteltItItte111111111ttilm 	0  
9.75 10.00 10.25 10.50 10.75 11.00 11.25 11.50 

TIME (h) 
9.50 

800 

TOO 

600 

500 

400 
3 
0  zoo 

200 

100 

0 

700 

600 

.= 500 

" 400 

° 300 

200 

9.75 10.00 10.25 10.50 10.75 
TIME (h) 

tillt1.11ti  
i 100 11.25 	1t50 

01.-1 
9.50 

'1, 4 
*Ai si 

CHAPTER 5 

Figure 5-14 
Dynamic Effect of Hydraulic Disturbances 

(Hespeler WPCP) 

GUIDANCE MANUAL FOR SEWAGE TREATMENT PLANT PROCESS AUDITS 

5-31 



ARROWS INDICATE DIGESTER SUPERNATANT REMOVAL OPERATIONS 

Wee Train at Plant 

1day 

2 6 8 ID 12 14 16 18 20 22 24 26 25 30 32 

TIME (d) 

100  

ao 

60 

SU
SP

EN
D

ED
  S

OL
ID

S
 (m

oi
L

) 

10 

8 

6 

2 D
IS

SO
L

V
E

D
 OX

Y
G

EN
 (m

g /
L)

 

0 

CHAPTER 5 

Figure 5-15 
Daily Average Dissolved Oxygen and Effluent 

Suspended Solids Concentration (Hespeler WPCP) 

Extreme variation in process airflow to the aeration basin corresponded with effluent suspended 
solids changes. As shown in Figure 5-15, digester supernatant removal operations were linked to 
the DO concentration variation from 1 to 7 mg/L over relatively short time periods (i.e. 4-8 hours). 
Excessive aeration tank shear rate is known to reducé the separation efficiency of the secondary 
clarification process. Modifications of the airflow control system including separation and isolation 
of the air supplied to the aeration tanks and to aerobic digestion and the provision of variable speed 
drives for the aeration blovvers significantly improved performance. 

Determination of Potential Energy Savings by Automatic DO Control 

A project was initiated by Environment Canada's Wastewater Technology Centre (WTC) to demonstrate 
energy savings possible at full-scale by comparing automated and manual control of the aeration 
system. Online sensors measuring dissolved oxygen concentration and flowrate were used at the 
wastewater treatment facility in Tillsonburg, Ontario to demonstrate energy savings achieved by 
automated DO control ranging from 15 to 35 percent (Speirs and Stephenson, 1985). Subsequently, the 
use of online monitoring data to provide an indication of potential energy savings in an aeration system 
has been completed as part of many process audits. The payback period for purchase and installation 
of DO control equipment can be calculated based on the predicted energy savings. 

As one example, the potential for energy cost savings in the aeration system at the Burlington 
Skyway WPCP was investigated with the assistance of online DO instrumentation and an analysis of 
the aeration system capacity (CH2M HILL, 1991a). The Skyway WPCP is a conventional activated 

GUIDANCE MANUAL FOR SEVVAGE TREATMENT PLANT PROCESS AUDITS 

5-32 



CHAPTER 5 

V
.—DOWNS-MS.441(M is hous mud) 

\ UPSTREAM OS m (roan /memo) 

. 	... 0 ' 
0 1 9 9 4 9  6 7 8 9 1 0 1 1 1 '2 13 1 '4 1 5'  1 '6 1 7 1 1 .9 2.0 21 7:2 23'  

TIME  (heurs)  

Figure 5-16 
Variation in DO Concentration at Two Locations 

(Skyway WPCP) 

sludge plant with chemical treatment for phosphorus removal, with an average hydraulic design 
capacity of 93,000 m 3/d. The scope of the online data acquisition included a five-month monitoring 
period of 6 DO probes, 2 MLSS probes, 1 RAS probe, 1 effluent SS probe and existing plant flow 
instrumentation. 

Using the online DO concentrations recorded over several weeks, the average diurnal variation in 
DO concentration in the aeration tank was determined (Figure 5-16). Further information for this 
case study analysis regarding the use of oxygen transfer test results in the determination of potential 
energy savings is provided in Section 7.8.2. 

Biological Response to Toxic Discharges 

Process upsets that would be di fficult to detect in a timely manner using conventional sampling 
methods have been detected by online instrumentation during a process audit of the Waterloo 
wastewater treatment plant (CH2M HILL, 1991b). With an annual average flowrate of 37,000 m 3/d, 
a process audit and leachate treatability study was conducted to determine the nitrification capability 
at flowrates up to the rated plant capacity of 72,000 m3/d. Online instrumentation used during the 
performance monitoring period included 6 DO probes, 1 MLSS probe, 1 RAS probe, 1 effluent SS 
probe and existing plant flow instrumentation. The online monitoring period was extended over a 
one year period as a result of several mixed liquor solids losses which prevented completion of other 

D
O

 CO
N

CE
N

TF
IA

TI
O

N
 m

g
/L

 

GUIDANCE MANUAL FOR SEWAGE TREATMENT PLANT PROCESS AUDITS 

5-33 



5.8-1 
DI

S
S

O
LV

E
D

 O
X

YG
E

N
 (m

g
/L

)  

del 
'411ïr  

Toxic Spill 
Detected 

CHAPTER 5 

18,8 

- N . 	, 

(1.13-J 
11, 0 

TIME (h) 

1 24.9 

Figure 5-17 
Online Illustration of Toxic Spill 

(Waterloo WPCP) 

process audit tasks. The primary reasons for solids losses which were identified through the online 

monitoring instrumentation included excessive sludge wastage caused by defective valves, toxic 